S
— . A ——
i sl A, . !l':!"' , I
Y i q[‘h
3 Iﬂ TNAAANARECEAAARAR AL LKE AA Iltl an IIII\I ﬂ , ﬂﬂl M
T danne

i l!l.lﬂlll.lll , IIIIIIIIIIII A IIII aodl
%
.

N
. i :

E SATHYABAMA
Institute of Science and Technology

. Chennai, Tamil Nadu-600119

ENVIRONMENT FRIENDLY PRACTICES
2024-2025




S.No

11
111
1.1.2

1.2

13

2.1
211
212

2.2

3.1
3.2
3.3
3.4
3.5
3.5.1
3.5.2
3.5.3
3.6
3.6.1

4.1
411

TABLE OF CONTENTS

Title
About Sathyabama Institute of Science and Technology
Vision and Mission
Vision of the Institution
Mission of the Institution
Obijectives of the Institution
Core Values of the Institution
Waste Audit
Waste Audit Committee (WAC)
External Waste Audit Committee
Internal Waste Audit Committee
[...]
++ Sealing of the color-coded bags before giving it to Common Biomedical Waste treatment

facility for treatment processing and disposal

+«+ Adequate awareness level amongst the doctors and the paramedical staff on biomedical
waste segregation, disposal and management exist.

¢ Records of the Biomedical waste generation is maintained

+«* The Institution has its own General hospital and Dental Hospital that offers free of cost
medical treatment to its students, staff and their family members

3.5.3 Institutional Best Practices

¢+ General Hospital and Dental College of Sathyabama University conducted vaccination
camps, blood donation camps, and dental camps.

¢+ General hospital and Dental Hospital offers medical treatment to nearby community at a
very reasonable rate.

¢+ Mobile health monitoring facility is run by the Institution and conducts regular health
checkup for the members of its adopted villages.

+¢ Psychological counseling is offered on a regular basis to its students to reduce the stress
of students and to help them not to fall into depression

¢+ Medical camps are held regularly in the college campus as well as in the adopted villages
and the schools

+«* The Institution has signed MoU with various Universities and Hospitals to strengthen
research partnership and to collaborate in various research.

+«+ The Hospital conducted Corona- vaccination drive in two phases which was open to
local people.

+¢ The Institution provided both the doses of Corona-vaccination to its staffs to ensure their
safety.

++ The institution is maintaining separate bins for the collection of infectious waste and

Covid-related waste

3.6 E-Waste Management

16




E-Waste can generally be defined as any electrical powered appliance that has reached its end-
of-life. Electronic waste or E-waste is generated when electronic and electrical equipment
become unfit for their originally intended use or have crossed the expiry date. Computers,
servers, mainframes, monitors, compact discs (CDs), printers, scanners, copiers, calculators,
fax machines, battery cells, cellular phones, TVs, iPods, medical apparatus, refrigerators, and
air conditioners are the general type of E-Waste generated in the campus. E-waste consists of
toxic elements such as Lead, Mercury, Cadmium, Chromium etc. The unscientific disposal of
E-Waste can generate a threat to the environment as well as to human health. Due to the
presence of these toxic substances in E-Waste, recycling and disposal of E-Waste becomes an
important issue. The Institution themselves can be the key players in management of E-Waste
if they follow initiatives such as Extended Producer Responsibility (EPR); Design for
Environment (DfE); Reduce, Reuse, Recycle (3Rs), technology platform for linking the market
facilitating a circular economy aiming correct disposal of the e-waste, with increased reuse and

recycling rates, and adopt sustainable consumer habits.

The auditor will analyze whether E-waste generated is channelized through authorized
producer or dismantler or recycler. Auditor will also diagnose whether the records of E-waste
generated are maintained as per Form-2 and whether such records are produced for scrutiny by
the concerned State Pollution Control Board. Auditor will ensure that all steps are taken to
manage the E-waste in a manner which shall protect the health and environment against any

adverse effects.

3.6.1 Best Practices in the Institution -E-Waste Management

% Effort to utilize the Extended Producer Responsibility
% Use of reusable resources in all possible areas

s E-Waste generated is channelized through authorized recycler for treatment, dismantling

and disposal
% Compliance with the E-Waste Management Rules 2016

% Adequate efforts put in to ensure that no damage is caused to the environment during
storage and transportation of the E-Waste

17




SIGNING OF MOU BETWEEN SATHYABAMA INSTITUTE OF SCIENCE AND TECHNOLOGY AND VANS CHEMISTRY PVT. LTD.

&l

Al

D;‘Igs(:‘sllmm Mr. VENKATESHA MURTHY, Director
Sathyabama Institute of Science and Technology Vans Chemistry PVT LD, Bengalury
T TS

The Institution signed MoU with VANSCHEMISTRY PVT. Ltd.,, an E-Waste
Management Company for teaching students the safe dismantling of E-Waste. Also there

is a proposal to establish a dismantling facility in the Institution for knowledge transfer.

The Institution along with VANSCHEMISTRY PVT. Ltd. (A E-Waste Management
Company) is planning to jointly develop a technology in handling the hazardous e-waste
by translating the preliminary work done on recovery of Mercury from Compact

Fluorescent Lamps part from establishing an E-Waste Collection hub for which a

18




Memorandum of Understanding has been signed as shown in Figure.

7

% Institution is conducting periodic awareness programs for safe dismantling of E-Waste for
students, faculties, children and general public.

National Conference on Low Carbon Materials (CarES 2024)

Centre for Waste Management, Centre of Excellence for Energy Research, Sathyabama Institute of Science

and Technology organized a "One Day National Conference on Low Carbon Materials (CarES 2024)" on

April 22, 2024 in association with Carbon Craft, Hubli, Karnataka, commemorating World Earth Day.The

national conference was an inspiring event that brought together experts, enthusiastic academicians, and

industrial professionals to raise awareness about environmental issues and explore sustainable solutions by
19




research activities. Dr P Nagaraaj (Department of Chemistry, Anna University, Chennai) and Tajuddin Ansari
(Research and Material Engineer, Carbon Craft, Hubli were the eminent speakers in the conference who
delivered lectures on the recent trends in carbon capturing and sequstering and making low carbon sustainable
environment. Dr P Kuppusamy delivered the Valedictory address and highlighted the importance of earth day.
The book of abstracts with ISBN Number was released during the valedictory function. The winners of the
paper presentations were rewarded with cash prizes and appreciation certificates. All the participants and

presenters were provided with participation certificates.

Chennai, Tamil Nadu, India
Véfc+3f9, Sathyabama Campus Rd, Kamaraj Nagar,
Semmancheri, Chennai, Tamil Nadu 600119, India
Lat 12.872752° Long 80.221226°

+ 28/02/2025 10:34:18 AM GMT +05:30

National Science Day 2025

The Centre for Waste Management and the Centre of Excellence for Energy Research at Sathyabama Institute
of Science and Technology successfully celebrated National Science Day 28th February 2025, bringing
together researchers, students, and industry professionals to explore bioethanol production from biomass to
biofuel. A key milestone was the MoU signing with Rex Bioscience Technology, Chennai, strengthening
industry-academia collaboration. Third-year Chemical Engineering students actively engaged in discussions,
expert talks, and process demonstrations, gaining valuable insights into biofuels, sustainability, and energy
innovation.

The participants were given an overview of the sources, harms and impacts of Waste Electrical Electronic
Equipments. Questionnaires were distributed and instructions were given to them to enable them collect and
giveaway the household generated E-Waste during the Collection drive planned shortly. Kids participated
enthusiastically in the games organized. Aloe Vera, Basil and Coleus ( Karpooravalli) saplings were given to
emphasize the medicinal effects they have in treating the health hazards associated with the exposure of E-
Waste .

20




Distribution of Medicinal plants to the prize winners in the E-Waste Management

Questionnaire competition

4. Liquid Waste Management
The major liquid waste generated in campus is
i) Sewage from all buildings in campus
i) Waste Cooking Oil from the Institution Mess Kitchen

Measures have been taken to handle both the waste by establishing a Sewage Treatment Plant in
campus to handle the wastewater and obtain treated water for toilet flushing and gardening. The
waste cooking oil generated is converted into biodiesel used for fueling buses partially and for the

operation of Generators and pump sets.

4.1 Wastewater management

The main source of water for the Institution is the water taken from the lorry tankers. The
campus has storm water drainage channels that collects the storm water and diverts it to
rainwater harvesting pits. The Institution has also made facilities for roof to rainwater
harvesting structures and rain water harvesting pits which is highly appreciable. Institution has

own RO unit catering to drinking water requirement of the entire campus. There is no

21




water leakage as the leaky taps are repaired whenever such leaks comue to the notice of the

authority. This is made possible by the Institutes water maintenance division who are working

round the clock to ensure there is no leakage.

4.1.1 Wastewater management policies
% The various usage points of water in the Institution was found to be water used for
cooking, drinking, bathing, hand washing, toilet flushing, laboratory use, mopping and
cleaning of the campus verandas, gardening, washing the buses etc. Sewage Treatment
Plant (STP) of 1.5 MLD capacity (Figures 13,14) has been installed to treat the
wastewater which is then diverted to gardening and flushing.

+« The Institution is also involved in conducting periodic awareness camp for own
students as well as for the members of the adopted village about water conservation,
Sanitation and Hygiene and is planning to conduct water audit training for its students.
Hence it can be said that the Institution is taking the right steps towards water
management and is on the path towards achieving Zero Liquid Discharge which is

highly commendable.

15 :
OMLPD Stwage TREATMENT by pny

SATHYABAMA

STP Overview

22




Water treatment Plant
The treatment of the sewage is explained in Figure 15. The water quality obtained after
treatment is checked and is found to meet the pollution control board standards for
gardening and toilet flushing requirements. The report is shown in Figure 16. The

Standard Sewage treated water quality is also shown for comparison.

23




SEWAGE TREATMENT PLANT

Capacity - 1500 KLD/Day

Domestic Sewage Effluent
Bar Screen
from Toilets, Canteen etc.

Collection Tank

Receiving Chamber

Fine Screen

Air Blower

Grit Chamber

SBR Tank

Filter Feed Tank

Pressure Sand Filter

Activated Carbon

Treated Tank

To Gardening and
Landscaping

Dried Sludge to
Gardening

Filter Press /Sludge Drying Beds

Sludge Holding Tank

Sodium Hypo Chloride
Dose

Filter Back Wash

Sewage Treatment Plant Process Flow Diagram

24




Report No
Sample Description
Sample Collected from

[TEST REPORT|

: ECES/ILAB/2019-20/067

! Treated Sewage sample

Report Date

Receved on

Jeppiaar Nagar, Rajiv Gandnl Salaj,

27.01.2020
23.01.2020

:M/s, Sathyabama Institute of Science and Technology

Chennai - 119

Sample Drawn by : M/s. Eco Care Engineering Systems Commanced on 1 23.01.2020

Completed on » 27.01.2020

[ INPCB: |

S.No| Test Parameters Protocol | Results hotnce. |
| Limit for ‘
s 3 Sewage |
1. |pHat25°'C 1S:3025 Part: 11-1983 (Reaff;2012) 7.85 55-80 I
2. | Total Suspended Solids | 1S:3025 Part 17-1984 (Reaff:2012) 17 mg/ 30 mal I’
3. | Total Dissolved Solids | 1S:3025 Pant 16-1984 (Reafi2012) | 1012 mg/l| = J|

4. |BOD @27 Cflor3 daysi 18:3025 Part 44-1993 (Reaff:2014) | 11 mgil 20 mgll

Note: BDL: Below Detection Limit, DL: Detection Limit,

Note: This report relates only to the particular sample submitted for test. Any comection not
‘attested shall invalidate this report. Retention period of lested sample is one manth only. This
report is slrictly confidential. Its use for publicity, arbitration or as evidence in legal disputes is

>e;tm:t!y forbidden,

A

Chemist

Treated water quality report

25

8
U 0

for Eco Care Engineenz Systems

)
PR

|
Authorized Signatory




4.2 Waste Cooking Oil Managment

The other major liquid waste generated is the waste cooking oil (WCO) is converted into
biodiesel with its quality further improved by blending WCO with the algal oil and further
converted into biodiesel with improved cold flow properties and oxidation stability. Waste
Cooking Oil biodiesel is also provided for irrigation water pump sets. Experiments were
also done to use the biodiesel made to operate gensets and proved effective. This measure

was taken to divert the biodiesel produced as buses were not operated due to the pandemic

situation.

Pilot Scale Biodiesel Production Unit at CWM, Sathyabama

g

Adhanur, Tamil Nadu, India

5GXP+M9H, Adhanur, Tamil Nadu 608304, India
Lat 11.200605°

Long 79.535506°

25/07/22 10:39 AM

Kattagaram South, Tamil Nadu, India
BFWX+Q4G, Kattagaram South, Tamil Nadu

612901, India

Lat 11196959°

Long 79.497769°

26/07/22 10:49 AM

26




S autur e

48

g S P
/w Kundaveh West Tamil Nadu, India

FP 4R, Kund Waest, Tamil Nadu 612903,

A

10.0 L -Biodiesel

Adhanur, Tamil Nadu, India
5GXQ+534, Adhanur, Tamil Nadu
608304, India

Lat 11.19679°

Long 79.5639594°

07/06/22 10:16 AM

Biodiesel powered water pumpset

27




Biodiesel Powered Institution bus
5. Carbon Footprint

Carbon Footprint is a measure of total quantity of greenhouse gases being emitted by an
individual or an Institution because of its daily activities. Carbon Footprint tells the impact on
the environment due to various activities inside the campus and quantifies the same in the form
of total greenhouse gases being emitted. The most common greenhouse gases are carbon
dioxide, water vapor, methane, nitrous oxide and ozone. Of all the greenhouse gases, carbon
dioxide is the most prominent greenhouse gas, comprising 402 ppm of the Earth’s atmosphere.
The release of carbon dioxide gas into the Earth’s atmosphere through human activities is
commonly known as carbon emissions. The question is what should be done to reduce carbon
emissions. Many organizations and institutions want to reduce their carbon dioxide (COy)
emissions, but it is a difficult task, given a range of factors determine carbon emissions,
including mobility, waste, and energy consumption. So, gaining insight into CO2 emissions is

extremely important.

An important aspect of doing a carbon foot print audit is to account the carbon foot print of the
campus by determining the net amount of greenhouse gas emitted from various activities in the
campus so that the Institution can adopt better ways to reduce its carbon foot print. One aspect
is to consider the distance travelled and mode of travel used to commute between home and
Institution every day by the students and staff. So the carbon foot print auditing determine the
total carbon foot print of the campus and analyzes whether the campus is eco- friendly and
follows environmentally sustainable practices. It is therefore essential that any environmentally

responsive Institution shall examine its carbon footprint.

28




5.1 Policies to reduce Carbon Footprint

Feasible emission inventories are selected to analyze the carbon footprint of the campus. The
selected inventories are Human Factor, Transportation, Electricity, Solid Waste, Production
and Consumption of Food, LPG & Natural Gas.

Data keepers are identified and the primary details are collected and maintained. Parameter
wise and zone wise details are also collected. The received data are compiled, analysed and the

missing gaps are recognized.
5.1.1 Human factor

Carbon dioxide emitted by a person per day is not negligible. It is equivalent to the emission
of a car in a 5km stretch. Humans emit 26 giga tons of carbon dioxide per year while CO> in
the atmosphere is rising by only 15 giga tones per year. Just for breathing, humans emit per

person each day 1140 grams of CO., if they eat normally and follow a mean diet of 2800kcal.

The population details of each zone include the total number of teaching faculty; non- teaching
staff and students were collected. The carbon dioxide emissions will be larger in the Zone